



CERTIFICATE OF CONFORMITY

Certificate - No. : 22-IS-2093-TAT-23-TPI-0323
Applicant : MUY BİLİŞİM TEKNOLOJİ ENDÜSTRİ SANAYİ VE TİC. LTD.
Bedestenlioğlu Mah. Kampüs Cad. No:6
Merkez / TOKAT
Manufacturer : MUY BİLİŞİM TEKNOLOJİ ENDÜSTRİ SANAYİ VE TİC. LTD.
Bedestenlioğlu Mah. Kampüs Cad. No:6
Merkez / TOKAT
Product (s) : Steel Rope (Ø1, Ø2, Ø3, Ø4, Ø5), Limitod 1, MUY-S,
Seismic Suspension Set, Seismic Limiting Limitod Z
Test Standard(s) : ANSI - ASHRAE 171-2017

The tests of products produced by MUY BİLİŞİM TEKNOLOJİ ENDÜSTRİ SANAYİ VE TİC. LTD. were conducted under the witnessing of TÜV AUSTRIA TURK inspectors.

The test results

TEST DATA						
Product Name	Test Position	Test No / Loads (N)				
		Test-1	Test-2	Test-3	Test-4	Test-5
SISCO 1	45°	541	571	580	574	-
SISCO 2	45°	3109	3403	3098	3239	-
SISCO 3	45°	6670	7072	6956	6688	7083
SISCO 4	45°	12676	12960	13013	-	-
SISCO 5	45°	12611	14004	14880	13216	-
LIMITOD 3	45°	63755	78019	90874	91781	-
SLNT 2	45°	19772	29346	29347	29185	29254
SISFIX 2	45°	25193	24943	23148	-	-
LIMITOD Z	45°	18969	18926	18099	-	-

Reference Report No : 22-IS-2093-TAT-23-0024
Issue Date : 26.01.2023
Expiry Date : 26.01.2024

TÜV Austria Türk Belgelendirme
Eğitim ve Gözetim Hizmetleri Ltd. Şti.
Ali Osman ÖZVEREN



This Certificate of Conformity has been granted to the applicant based on the results of testing performed by the applicant/manufacturer or an accepted laboratory and the consequent review of the test report by TÜV Austria Türk. Revisions to the referenced certification basis or any change of the design, materials, components or processing may require the repetition of all or some of the qualification tests in order for the test report and therefore this associated certificate to remain valid.